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Plot 7-1413. Ant M3 Lower Band Edge (Band n261 100MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1414. Ant M3 Lower Band Edge (Band n261 100MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)

FCC ID: BCGA2435

@ clement

PART 30 MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-06-R1.BCG

Test Dates:
5/30/2022 — 9/16/2022

EUT Type:
Tablet Device

Page 781 of 999

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

PASS

Center Freq: 28.35 GHz  Trace: AVERAGE RBW: 1 MHz
Span: 1 GHz Detector: RMS VBW: 3 MHz
SWP Count: 16@ SWP: 2001

nt

— Trace
—— FCC Part 30.203
Freq: 28.411 GHz
404 v Level:-32.12 d8m
Margin: -19.12 dB
Freq: 28,3735 GHz
¢ Level:-32.02dBm
_ Margin: -27.02 dB
c 20
@
)
U
>
3
o 04
&
[ \—‘
_20 4
-
L Y
_40 T T T T ' Iv;..-‘
28.0 28.2 284 28.6 28.8
Frequency (GHz)
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7.5.10 Band n260 — Ant MO

Bandwidth CCs Frequency | Antenna . Beam . Average TRP Limit .
(MHz) Active Channel [MHz] Diversity Waveform | Modulation Polarization Beam ID RB Config EIRP [dBm] [dBm] Margin [dB]
Low 37025.04 MIMO CP-OFDM QPSK v 47 + 175 Full -17.37 -13 -4.37
Low 37025.04 MIMO CP-OFDM QPSK v 47 + 175 1 Low -12.08 5 -7.08
High 39975.00 MIMO CP-OFDM QPSK v 47 + 175 Full -13.06 5 -8.06
High 39975.00 MIMO CP-OFDM QPSK v 47 + 175 1 High -16.06 5 -11.06
Low 37025.04 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full 22.34 -13 9.34
0 . Low 37025.04 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1Low -8.73 5 3.73
High 39975.00 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -27.19 -13 -14.19
High 39975.00 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -13.43 5 -8.43
Low 37025.04  |SISO Dual Pol[ DFT-s-OFDM QPSK v 47 + 175 Full -18.34 -13 -5.34
Low 37025.04 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1Low -9.98 5 -4.98
High 39975.00 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -22.85 -13 -9.85
High 39975.00 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -15.83 5 -10.83
Low 37050.06 MIMO CP-OFDM QPSK v 47 + 175 Full -31.68 -13 -18.68
Low 37050.06 MIMO CP-OFDM QPSK v 47 + 175 1 Low -23.77 -13 -10.77
High 39949.98 MIMO CP-OFDM QPSK v 47 + 175 Full -19.21 5 -14.21
High 39949.98 MIMO CP-OFDM QPSK v 47 + 175 1 High 29.12 -13 -16.12
Low 37050.06  |SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -31.44 -13 -18.44
50450 2 Low 37050.06 SISO Dual Pol| DFT-s-OFDM /2 BPSK \ 47 + 175 1Low -23.47 -13 -10.47
High 39949.98  |SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -34.53 -13 2153
High 39949.98 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -33.39 -13 -20.39
Low 37050.06 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -24.74 -13 -11.78
Low 37050.06  |SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1Low -21.63 -13 -8.63
High 39949.98 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -34.36 -13 -21.36
High 39949.98 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -30.50 -13 -17.50
Low 37075.08 MIMO CP-OFDM QPSK v 47 + 175 Full -30.87 -13 -17.87
Low 37075.08 MIMO CP-OFDM QPSK v 47 + 175 1 Low -24.08 -13 -11.08
High 39924.96 MIMO CP-OFDM QPSK v 47 + 175 Full -34.17 -13 21.17
High 39924.96 MIMO CP-OFDM QPSK v 47 + 175 1 High -26.54 -13 -13.54
Low 37075.08 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -30.11 -13 -17.11
50+50+50 3 Low 37075.08  |SISO Dual Pol[ DFT-s-OFDM /2 BPSK v 47 + 175 1 Low -25.70 -13 -12.70
High 39924.96 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -34.64 -13 -21.64
High 39924.96 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -29.68 -13 -16.68
Low 37075.08 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -30.47 -13 -17.47
Low 37075.08 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 Low -23.69 -13 -10.69
High 39924.96  |SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -34.61 -13 -21.61
High 39924.96 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -25.83 -13 -12.83
Low 37100.10 MIMO CP-OFDM QPSK v 47 + 175 Full -31.41 -13 -18.41
Low 37100.10 MIMO CP-OFDM QPSK v 47 + 175 1Low -24.70 -13 -11.70
High 39899.94 MIMO CP-OFDM QPSK v 47 + 175 Full -34.25 -13 -21.25
High 39899.94 MIMO CP-OFDM QPSK v 47 + 175 1 High -26.92 13 -13.92
Low 37100.10  [SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full 3117 -13 -18.17
Low 37100.10 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 Low -23.60 -13 -10.60
50+50+50+50 4 -
High 39899.94 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -34.52 -13 -21.52
High 39899.94 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -28.83 -13 -15.83
Low 37100.10 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -30.78 -13 -17.78
Low 37100.10  [SISO Dual Pol[ DFT-s-OFDM QPSK v 47 + 175 1 Low -23.04 -13 -10.04
High 39899.94 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -34.28 -13 -21.28
High 30899.94  |SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -25.64 -13 -12.64
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Bandwidth CCs Frequenc! Antenna . Beam . Average TRP Limit -
(MHz) Active Channel [l?/IHZ] Y Bliversisy Waveform | Modulation Polarization Beam ID RB Config EIRP [dgm] [dBm] Margin [dB]
Low 37050.00 MIMO CP-OFDM QPSK v 47 + 175 Full -21.05 -13 -8.05
Low 37050.00 MIMO CP-OFDM QPSK v 47 + 175 1 Low -13.28 5 -8.28
High 39949.92 MIMO CP-OFDM QPSK v 47 + 175 Full -25.75 -13 -12.75
High 39949.92 MIMO CP-OFDM QPSK v 47 + 175 1 High -19.27 5 -14.27
Low 37050.00 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -25.21 -13 -12.21
100 ) Low 37050.00  |SISO Dual Pol[ DFT-s-OFDM /2 BPSK v 47 + 175 1 Low -9.28 5 -4.28
High 39949.92  [SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -29.69 -13 -16.69
High 39949.92  |SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -20.47 5 -15.47
Low 37050.00 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -21.60 -13 -8.60
Low 37050.00 SISO Dual Pol| DFT-s-OFDM QPSK \ 47 + 175 1 Low -8.38 -5 -3.38
High 39949.92 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -25.59 -13 -12.59
High 39949.92  [SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -21.50 5 -16.50
Low 37100.04 MIMO CP-OFDM QPSK v 47 + 175 Full -32.30 -13 -19.30
Low 37100.04 MIMO CP-OFDM QPSK v 47 + 175 1 Low -20.61 -13 -7.61
High 39899.88 MIMO CP-OFDM QPSK v 47 + 175 Full -34.22 -13 -21.22
High 39899.88 MIMO CP-OFDM QPSK v 47 + 175 1 High -27.16 -13 -14.16
Low 37100.04 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -32.73 -13 -19.73
1004100 ) Low 37100.04 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1Low -19.67 -13 -6.67
High 39899.88 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -34.75 -13 -21.75
High 39899.88 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -33.13 -13 -20.13
Low 37100.04 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -32.70 -13 -19.70
Low 37100.04 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 Low -20.17 -13 717
High 39899.88 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -34.76 -13 -21.76
High 39899.88 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -31.91 -13 -18.91
Low 37150.08 MIMO CP-OFDM QPSK v 47 + 175 Full -32.28 -13 -19.28
Low 37150.08 MIMO CP-OFDM QPSK v 47 + 175 1 Low -17.04 -13 -4.04
High 39849.84 MIMO CP-OFDM QPSK v 47 + 175 Full -34.48 -13 -21.48
High 39849.84 MIMO CP-OFDM QPSK v 47 + 175 1 High -28.71 -13 -15.71
Low 37150.08 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -31.70 -13 -18.70
100+100+100 3 |_9w 37150.08 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 Low -18.39 -13 -5.39
High 39849.84 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -34.64 -13 -21.64
High 39849.84 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -31.34 -13 -18.34
Low 37150.08  |SISO Dual Pol[ DFT-s-OFDM QPSK v 47 + 175 Full 3171 -13 -18.71
Low 37150.08 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1Low -18.96 -13 5.96
High 39849.84 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -34.41 -13 -21.41
High 39849.84 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -28.28 -13 -15.28
Low 37200.12 MIMO CP-OFDM QPSK v 47 + 175 Full -32.28 -13 -19.28
Low 37200.12 MIMO CP-OFDM QPSK v 47 + 175 1Low -17.67 -13 -4.67
High 39799.80 MIMO CP-OFDM QPSK v 47 + 175 Full -34.22 -13 21.22
High 39799.80 MIMO CP-OFDM QPSK v 47 + 175 1 High -25.37 -13 -12.37
Low 37200.12  |SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -32.31 -13 -19.31
100+100+100+100 4 Low 37200.12 SISO Dual Pol| DFT-s-OFDM /2 BPSK \% 47 + 175 1Low -17.40 -13 -4.40
High 39799.80 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 Full -34.47 -13 -21.47
High 39799.80 SISO Dual Pol| DFT-s-OFDM /2 BPSK v 47 + 175 1 High -28.60 -13 -15.60
Low 37200.12 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -31.58 -13 -18.58
Low 37200.12  |SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1Low -14.70 -13 -1.70
High 39799.80 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 Full -34.42 -13 -21.42
High 39799.80 SISO Dual Pol| DFT-s-OFDM QPSK v 47 + 175 1 High -24.20 -13 -11.20
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Plot 7-1420. Ant MO Upper Band Edge (Band n260 50MHz-1CC MIMO CP-OFDM - QPSK 1RB)

ECC ID: BCGA2435 @ element PART 30 MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N: Test Dates:

EUT Type:

1C2205090025-06-R1.BCG | 5/30/2022 —9/16/2022 | Tablet Device

Page 786 of 999

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

PASS

Center Freq: 37 GHz
Span: 125 MHz

Trace: AVERAGE
Detector: RMS
SWP Count: 108

40

201

TRP Level (dBm)

RBW: 1 MHz

VBW: 3 MHz

SWP: 1@e1
— Trace i
—— FCC Part 30.203

Freq: 36.995 GHz
y Level:-22.34 dBm
Margin: -9.34 dB

Freq: 36.9999 GHz
¢ Level:-19.01 dBm
Margin: -14.01 dB

T
36.94

T T
36.96 36.98

T
37.00

Frequency (GHz)

T T T
37.02 37.04 37.06

Plot 7-1421. Ant MO Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)

PASS

Center Freq: 37 GHz
Span: 125 MHz

Trace: AVERAGE
Detector: RMS
SWP Count: 108

40 A

20 4

TRP Level (dBm)

—-20 4

RBW: 1 MHz
VBH: 3 MHz
SWP: 1l@el
— Trace i
—— FCC Part 30.203
Freq: 37 GHz

v Level:-8.73dBm
Margin: -3.73 dB
Freq: 36.993 GHz

¢ Level:-26.13 dBm
Margin: -13.13 dB

T
36.94

T T
36.96 36.98

T
37.00

Frequency (GHz)

T T T
37.02 37.04 37.06

Plot 7-1422. Ant MO Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)

PART 30 MEASUREMENT REPORT Approved by:
FCC ID: BCGA2435 @ lement .
eleme (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 787 of 999
1C2205090025-06-R1.BCG | 5/30/2022 — 9/16/2022 | Tablet Device

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

TRP Level (dBm)

PASS

Center Freq: 40 GHz
Span: 125 MHz

Trace: AVERAGE
Detector: RMS
SWP Count: 108

RBW: 1 MHz
VBW: 3 MHz
SWP: 1@e1

40

201

— Trace
—— FCC Part 30.203
Freq: 40.0203 GHz
v Level:-27.19dBm
Margin: -14.19 dB
Freq: 40.003 GHz
¢ Level:-25.45dBm
Margin: -20.45 dB

T
39.94

T T
39.96 39.98

T
40.00
Frequency (GHz)

T
40.02

T
40.04

T
40.06
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Plot 7-1425. Ant MO Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1427. Ant MO Upper Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1429. Ant MO Lower Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1430. Ant MO Lower Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1431. Ant MO Upper Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1432. Ant MO Upper Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1433. Ant MO Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)
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Plot 7-1434. Ant MO Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM - /2 BPSK 1RB)
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Plot 7-1436. Ant MO Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1437. Ant MO Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1438. Ant MO Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1439. Ant MO Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1440. Ant MO Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1441. Ant MO Lower Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1442. Ant MO Lower Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1443. Ant MO Upper Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1444. Ant MO Upper Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1445. Ant MO Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)

TRP Level (dBm)

nt

Center Freq: 37 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 508 MHz Detector: RMS VBH: 3 MHz
SWP Count: 100 SWP: 1801
— Trace
— FCC Part 30.203
Freq: 36.9535 GHz
40 1 Level: -25.70 dBm
Margin: -12.70 dB
Freq: 37 GHz
Level: -21.30 dBm
Margin: -16.30 dB
20 4
0_
_20 4 ’
T
- M sl
T T T T
36.8 36.9 37.0 31.1 37.2
Frequency (GHz)

Plot 7-1446. Ant MO Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1447. Ant MO Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — 1r/2 BPSK Full RB)
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Plot 7-1448. Ant MO Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — m/2 BPSK 1RB)
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Plot 7-1449. Ant MO Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1450. Ant MO Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1451. Ant MO Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1452. Ant MO Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1453. Ant MO Lower Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1454. Ant MO Lower Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1455. Ant MO Upper Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1456. Ant MO Upper Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1457. Ant MO Lower Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)
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Plot 7-1458. Ant MO Lower Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1459. Ant MO Upper Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM — /2 BPSK Full RB)
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Plot 7-1460. Ant MO Upper Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM — m/2 BPSK 1RB)
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Plot 7-1461. Ant MO Lower Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1462. Ant MO Lower Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1463. Ant MO Upper Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1464. Ant MO Upper Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1465. Ant MO Lower Band Edge (Band n260 100MHz-1CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1466. Ant MO Lower Band Edge (Band n260 100MHz-1CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1467. Ant MO Upper Band Edge (Band n260 100MHz-1CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1468. Ant MO Upper Band Edge (Band n260 100MHz-1CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1469. Ant MO Lower Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)
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Plot 7-1470. Ant MO Lower Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM - /2 BPSK 1RB)
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Plot 7-1471. Ant MO Upper Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM — /2 BPSK Full RB)
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Plot 7-1472. Ant MO Upper Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1473. Ant MO Lower Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1474. Ant MO Lower Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1475. Ant MO Upper Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM - QPSK Full RB)
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Plot 7-1476. Ant MO Upper Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1477. Ant MO Lower Band Edge (Band n260 100MHz-2CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1478. Ant MO Lower Band Edge (Band n260 100MHz-2CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1479. Ant MO Upper Band Edge (Band n260 100MHz-2CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1480. Ant MO Upper Band Edge (Band n260 100MHz-2CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1481. Ant MO Lower Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)
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Plot 7-1482. Ant MO Lower Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM - 1r/2 BPSK 1RB)
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Plot 7-1483. Ant MO Upper Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM — m/2 BPSK Full RB)
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Plot 7-1484. Ant MO Upper Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1485. Ant MO Lower Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM - QPSK Full RB)
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Plot 7-1486. Ant MO Lower Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1487. Ant MO Upper Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1488. Ant MO Upper Band Edge (Band n260 100MHz-2CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1489. Ant MO Lower Band Edge (Band n260 100MHz-3CC MIMO CP-OFDM - QPSK Full RB)

Center Freq: 37 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 1088 MHz Detector: RMS VBW: 3 MHz

SWP Count: 10@ SWP: 2@01

40 A

20 1

TRP Level (dBm)

— Trace

—— FCC Part 30.203

Freq: 36.903 GHz

Level: -17.04 dBm

Margin: -4.04 dB

Freq: 37 GHz

¢ Level:-22.12 dBm
Margin: -17.12 dB

_20_
r -y ’
Yy
P S| !

nt

36.6

T
36.8 37.0 37.2 37.4
Frequency (GHz)

Plot 7-1490. Ant MO Lower Band Edge (Band n260 100MHz-3CC MIMO CP-OFDM - QPSK 1RB)
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